Download Print this page

LG 55LD520C Owner's Manual

Led lcd tv / lcd tv.
Hide thumbs

Advertisement

OWNER'S MANUAL
LED LCD TV / LCD TV
Please read this manual carefully before operating
your set and retain it for future reference.
LED LCD TV MODELS
19LE5300
32LE5300
22LE5300
37LE5300
26LE5300
42LE5300
22LE5500
47LE5300
26LE5500
55LE5300
P/NO : MFL62882730 (1009-REV02)
LCD TV MODELS
42LE7300
32LD420
47LE7300
42LD420
55LE7300
47LD420
42LE530C
47LE530C
55LE530C
32LD450
32LD520
37LD450
42LD520
42LD450
47LD520
47LD450
55LD520
37LD450C
55LD520C
42LD450C
47LD450C
42LD630
47LD630
55LD630
www.lg.com

Advertisement

   Also See for LG 55LD520C

   Related Manuals for LG 55LD520C

   Summary of Contents for LG 55LD520C

  • Page 1

    42LE7300 22LE5300 37LE5300 47LE7300 26LE5300 42LE5300 55LE7300 22LE5500 47LE5300 42LE530C 26LE5500 55LE5300 47LE530C 55LE530C P/NO : MFL62882730 (1009-REV02) LCD TV MODELS 32LD420 32LD450 32LD520 42LD420 37LD450 42LD520 47LD420 42LD450 47LD520 47LD450 55LD520 37LD450C 55LD520C 42LD450C 47LD450C 42LD630 47LD630 55LD630 www.lg.com...

  • Page 2

    WARNING / CAUTION WARNING/CAUTION NOTE TO CABLE/TV INSTALLER IMPORTANT INFORMATION TO PREVENT “IMAGE BURN / BURN-IN” ON YOUR TV SCREEN WARNING / CAUTION FCC Notice Class B digital device CAUTION...

  • Page 3: Safety Instructions

    SAFETY INSTRUCTIONS IMPORTANT SAFETY INSTRUCTIONS...

  • Page 4

    SAFETY INSTRUCTIONS GROUNDING DISCONNECTING DEVICE FROM MAINS Cleaning Moving ANTENNAS Outdoor antenna grounding Antenna grounding according to the National Electrical Code, ANSI/NFPA 70 Ground Clamp Antenna Lead in Wire Antenna Discharge Unit (NEC Section 810-20) Grounding Conductor (NEC Section 810-21) Electric Service Equipment Ground Clamps...

  • Page 5

    Dot Defect Generated Sound For LED LCD TV/LCD TV ON DISPOSAL (Only Hg lamp used LCD TV)

  • Page 6

    CONTENTS WARNING / CAUTION SAFETY INSTRUCTIONS PREPARATION HOW TO USE THE OWNER'S MANUAL ON THE CD-ROM TO VIEW THE OWNER'S MANUAL ON THE CD-ROM TO VIEW THE SIMPLE MANUAL MENU GREEN Simple Manual WATCHING TV APPENDIX...

  • Page 7

    PREPARATION ACCESSORIES Ensure that the following accessories are included with your TV. If an accessory is missing, please con- tact the dealer where you purchased the TV. The accessories included may differ from the images below. Not included with all models 19/22/26LE5300, 22/26LE5500 32/37/42/47LD450, 37/42/47LD450C, 42/47/55LD630 1.5V 1.5V...

  • Page 8

    PREPARATION 32/42/47LD420, 32/42/47/55LD520, 55LD520C 32/37/42/47/55LE5300, 42/47/55LE7300, 42/47/55LE530C (32/37/42/47/55LE5300, 42/47/55LE530C)

  • Page 9: Stand Instructions

    STAND INSTRUCTIONS INSTALLATION STAND BODY STAND BASE STAND BODY STAND BASE M4 x 14 NOTE (For 19/22LE5300, 22LE5500) DETACHMENT...

  • Page 10

    PREPARATION STAND INSTRUCTIONS (For 26/32/37/42/47/55LE5300, 26LE5500, 42/47/55LE530C, 42/47/55LE530C) INSTALLATION STAND BASE STAND BODY STAND BODY STAND BASE M4 x 22 M4 x 20 M4 x 24 M4 x 26 COVER STAND REAR COVER M4 x 14 M4 x 16 DETACHMENT STAND BODY STAND REAR COVER STAND REAR...

  • Page 11

    STAND INSTRUCTIONS INSTALLATION STAND BODY STAND BASE STAND BODY M4 x 20 M4 x 26 STAND BASE M4 x 12 M4 x 16 NOTE (For 42/47/55LE7300) DETACHMENT...

  • Page 12

    PREPARATION STAND INSTRUCTIONS INSTALLATION STAND BASE NOTE (For 32/37/42/47LD450, 37/42/47LD450C, 42/47/55LD630) STAND BODY STAND BODY M4 x 20 STAND BASE M4 x 20...

  • Page 13

    DETACHMENT PROTECTION COVER PROTECTION COVER PROTECTION COVER PROTECTION COVER...

  • Page 14

    PREPARATION STAND INSTRUCTIONS (For 32/42/47LD420, 32/42/47/55LD520, 55LD520C) INSTALLATION STAND BASE NOTE STAND BODY STAND BODY M4 x 14 M4 x 24 For 55LD520C STAND BASE...

  • Page 15

    DETACHMENT PROTECTION COVER PROTECTION COVER PROTECTION COVER PROTECTION COVER...

  • Page 16

    PREPARATION VESA WALL MOUNTING...

  • Page 17

    NOTE CAUTION For 26LE5300, 26LE5500 4-RING SPACERS...

  • Page 18: Cable Management

    PREPARATION CABLE MANAGEMENT 32/37/42/47LD450, 37/42/47LD450C, 32/42/47LD420, 32/42/47/55LD520, 55LD520C, 42/47/55LD630 SCREW CABLE MANAGEMENT CLIP CABLE MANAGEMENT CLIP CABLE MANAGEMENT CLIP EXTERNAL EQUIPMENT SETUP PROTECTIVE BRACKET/ PROTECTIVE BRACKET/SCREW...

  • Page 19

    19/22/26LE5300, 22/26LE5500 After connecting the cables as necessary, install the CABLE HOLDER as shown and bundle the cables. CABLE HOLDER 32/37/42/47/55LE5300, 42/47/55LE530C Secure the power cord with the CABLE HOLDER on the TV back cover. It will help prevent the power cable from being removed by accident.

  • Page 20: Desktop Pedestal Installation

    PREPARATION DESKTOP PEDESTAL INSTALLATION 4 inches 4 inches 4 inches 4 inches CAUTION SWIVEL STAND (Except 19/22LE5300, 22LE5500)

  • Page 21: Attaching The Tv To A Desk

    ATTACHING THE TV TO A DESK (For 32/42LD420, 32/37/42LD450, 37/42LD450C, 32/42LD520, 42LD630, 32LE5300) For 37/42/47LD450C For 55LD520C WARNING...

  • Page 22

    PREPARATION KENSINGTON SECURITY SYSTEM http://www.kensington.com...

  • Page 23: Connecting Your Tv

    WATCHING TV CONNECTING YOUR TV (DVI) RS-232C IN (CONTROL&SERVICE) OPTICAL AV IN AUDIO IN DIGITAL RGB/DVI AUDIO OUT VIDEO L(MONO) AUDIO RGB IN (PC) VIDEO AUDIO COMPONENT IN HDMI OUTPUT RS-232C IN (DVI) DC-IN (CONTROL&SERVICE) OPTICAL AUDIO IN AV IN DIGITAL RGB/DVI AUDIO OUT...

  • Page 24: Turning On The Tv

    Store Demo Picture Picture mode Store Demo Step1. Selecting Language ENTER Step2. Mode setting POWER INPUT ENTER Step3. Power Indicator (For LED LCD TV) ENTER Step4. Time Zone Time Zone Step5. Auto Tuning ENTER Auto Tuning Home Use Daylight Saving ENTER...

  • Page 25

    ON-SCREEN MENUS SELECTION CHANNEL PICTURE AUDIO TIME LOCK OPTION INPUT MY MEDIA...

  • Page 26: Troubleshooting

    APPENDIX APPENDIX TROUBLESHOOTING Abnormal Operation Check to see if there is any object between the product and the remote control causing obstruction. Ensure you are pointing the remote control directly at the TV. The remote control Ensure that the batteries are installed with correct polarity (+ to +, - to -). doesn’t work Ensure that the correct remote operating mode is set: TV, VCR etc.

  • Page 27

    Audio Problems PC Mode Problems...

  • Page 28

    APPENDIX Movie List Problems...

  • Page 29: Cleaning The Screen

    MAINTENANCE Early malfunctions can be prevented. Careful and regular cleaning can extend the amount of time you can enjoy your new TV. Caution: Be sure to turn the power off and unplug the power cord before you begin any cleaning. Cleaning the Screen Here’s a great way to keep the dust off your screen for a while.

  • Page 30: Open Source Software Notice

    APPENDIX OPEN SOURCE SOFTWARE NOTICE GPL EXECUTABLES: LGPL LIBRARIES: MPL LIBRARIES:...

  • Page 31: Product Specifications

    PRODUCT SPECIFICATIONS 22LE5300 19LE5300 22LE5500 26LE5300 26LE5500...

  • Page 32

    APPENDIX 32LE5300 42LE5300 47LE5300 42LE530C 47LE530C 55LE5300 55LE530C 37LE5300...

  • Page 33

    42LE7300 47LE7300 55LE7300...

  • Page 34

    APPENDIX 32LD420 42LD420 37LD450 32LD450 37LD450C 42LD450 47LD450 42LD450C 47LD450C 47LD420...

  • Page 35

    32LD520 42LD520 47LD520 55LD520 55LD520C 42LD630 47LD630 55LD630...

  • Page 36

    Record it below should you ever need service. MODEL SERIAL The extended owner’s manuals that contain informa- tion on the advanced features of this LG TV are located on the CD-ROM provided in an electronic version. To read these files, you will need to use the personal computer (PC) equipped with a CD-ROM drive.

Comments to this Manuals

Symbols: 0
Latest comments: